Model 2500 Hopper & Drive Components #96051-2 (Serial #110816 & Higher)

Model_2500_Hopper___Drive_Components__96051-2_(Serial__110816___Higher)

 

Hopper Components

Reference

Regional Truck Part Number

Description

 

1

96059

 Hopper Lid (No Hardware

 

ns

96142

Lid Kit (Includes Straps & Hardware)

 

2

96144

Hopper Assembly, Red

 

3

96419

Gate

 

4

96422

 Deflector Adjuster Kit

 

5

96421

Deflector

 

6

96420

Spreader Frame

 

7

94426

Label, Warning – Receiver Hitch

 

8

68584

Label, Warning/Caution – Spreaders

 

9

96140

Label, Identity Model 2500

 

10

48859

Control Knob Kit

 

11

96534

Nylon Strap Kit

 

12

P3045

 Lid Latch Kit

 

13

96166

5/16-18 x 1-1/4 Flange Hex Cap Screw SS

 

14

91350

5/16-18 Hex Locknut GB SS

 

15

90980

 5/16 Flat Washer Narrow SS

 

16

95318-1

Hitch Insert w/Hardware

 

17

48852

 Receiver Clamp Kit

 

18

 68789

 Ratchet Strap Assy

 

19†

48797

 Top Screen Bag Splitter Kit

 

ns

76068

Label, "UP" Tailgate Spreader Hitch

 

96422 Deflector Adjuster Kit

Reference

Regional Truck Part Number

Description

 

 

 

96422 Deflector Adjuster Kit

 

 

 

1/4 Flat Washer SS

 

 

 

 1/4-20 x 3/4 Hex Cap Screw SS

 

 

 

1/4-20 Hex Locknut GB SS

 

95318-1 Hitch Insert w/Hardware

Reference

Regional Truck Part Number

Description

 

 

 

 Hitch Insert

 

 

 

 1/2-13 x 4-1/2 Hex Cap Screw G5

 

 

 

1/2" Flat Washer Wide SS

 

 

 

 1/2" Lock Washer Spring SS

 

 

 

 1/2-13 Hex Nut SS

 

48852 Receiver Clamp Kit

Reference

Regional Truck Part Number

Description

 

 

 

Clamp Plate

 

 

 

1/2-13 U-Bolt SS

 

 

 

1/2" Flat Washer Wide SS

 

 

 

 1/2" Lock Washer Spring SS

 

 

 

1/2-13 Hex Nut SS

 

 

 

1/2-13 Nut Handle

 

drive_Components

 

Drive Components

Reference

Regional Truck Part Number

Description

 

1

96099

Motor Cover

 

2

65416

 12 V DC Motor

 

3

96097

Motor Pedestal

 

4

65406

Pulley, 9 x 3/4 Bore

 

5

65405

Pulley, 1-1/2 x 1/2 Bore

 

6

65767

 V-Belt 4L330 Molded Cog

 

7

96167

 3/4 2-Bolt Flange Bearing

 

8

96169-1

Motor Base Plate Service

 

9

96418

Spinner Shaft

 

10

94555

 Spinner, Poly – Service Kit

 

11

91013

1/4-20 x 3/4 Hex Cap Screw SS

 

12

91013

1/4 Flat Washer Narrow SS

 

13

96166

5/16-18 x 1-1/4 Flange Hex Cap Screw SS

 

14

94495

 5/16-18 x 2-1/4 Hex Cap Screw SS

 

15

90980

5/16 Flat Washer Narrow SS

 

16

91276

5/16 Spring Lock Washer SS

 

17

91350

 5/16-18 Hex Locknut GB SS

 

18

96216

Push Mount Wire Clip

 

19

96416

Auger, 3-Flight (Standard – For  Coarse Material)

 

20

96417

Auger, 5-Flight (Optional – For  Fine Material)

 

21

96488

Auger, 3-Flight Kit

 

22

96489

Auger, 5-Flight Kit

 

23

96490

Bearing Kit

 

94555 Spinner, Poly – Service Kit

Reference

Regional Truck Part Number

Description

 

 

 

Spinner, Poly

 

14

 

5/16-18 x 2-1/4 Hex Cap Screw SS

 

17

 

5/16-18 Hex Locknut GB SS

 

94555 Spinner, Poly – Service Kit

Reference

Regional Truck Part Number

Description

 

 

 

Spinner, Poly

 

14

 

5/16-18 x 2-1/4 Hex Cap Screw SS

 

17

 

5/16-18 Hex Locknut GB SS

 

96489 Auger, 5-Flight Kit

Reference

Regional Truck Part Number

Description

 

14

 

 5/16-18 x 2-1/4 Hex Cap Screw SS

 

17

 

5/16-18 Hex Locknut GB SS

 

20

 

Auger, 5-Flight (Optional – For  Fine Material)

 

96490 Bearing Kit

Reference

Regional Truck Part Number

Description

 

7

 

 3/4 2-Bolt Flange Bearing

 

13

 

5/16-18 x 1-1/4 Flange Hex Cap Screw SS

 

17

 

 5/16-18 Hex Locknut GB SS

 

Please enter one or more product SKUs/ISBNs below. When the item number and quantity is entered the name of the product will be displayed to the right along with other information regarding the product. Once you have ocmpleted your order, press the add button and begin checking out.

SKU # / ISBN

Qty

Product Summary

Enter More Items

Proud Member of:

NTEA

ILCA

APWA

SIMA

BBB

Close